Download Print this page

Grizzly G0709 Owner's Manual Page 105

14" x 40" gunsmithing lathe.
Hide thumbs

Advertisement

cabinet and brake parts List
REF
PART #
DESCRIPTION
1352
PS19M
PHLP HD SCR M5-.8 X 6
1353
P07091353
COVER
1354
P07091354
SPLASH GUARD
1355
PS68M
PHLP HD SCR M6-1 X 10
1356
PCAP02M
CAP SCREW M6-1 X 20
1357
PW03M
FLAT WASHER 6MM
1358
P07091358
COTTER PIN 2 X 12
1359
P07091359
CLEVIS PIN
1360
P07091360
BASE PAN
1361
P07091361
REAR ACCESS PLATE
1362
P07091362
BRAKE PULL ROD
1363
P07091363
LEFT BASE
1364
P07091364
RIGHT BASE
1365
P07091365
ROUND COVER
1366
P07091366
LEFT ACCESS PLATE
1367
P07091367
DOME SCREW
1368
P07091368
EXTENSION SPRING
1369
P07091369
PEDAL ARM
Model G0709 (Mfg. Since 5/11)
REF
PART #
DESCRIPTION
1370
P07091370
CLEVIS PIN
1371
PRP16M
ROLL PIN 3 X 25
1372
P07091372
SHAFT
1373
PSS17M
SET SCREW M8-1.25 X 6
1374
PN03M
HEX NUT M8-1.25
1375
PRP28M
ROLL PIN 5 X 40
1376
P07091376
PEDAL SHAFT
1377
P07091377
BRAKE PEDAL
1378
PN01M
HEX NUT M6-1
1379
PCAP73M
CAP SCREW M12-1.75 X 50
1380
PCAP04M
CAP SCREW M6-1 X 10
1381
P07091381
CHIP DRAWER
1382
P07091382
LEFT CORNER PLATE
1383
P07091383
LIMIT SWITCH
1384
P07091384
FRONT PLATE
1385
P07091385
RIGHT CORNER PLATE
1389
P07091389
MAIN ELECTRICAL BOX
-103-

Advertisement

   Also See for Grizzly G0709

   Related Manuals for Grizzly G0709

Comments to this Manuals

Symbols: 0
Latest comments: